

**Bangladesh Textile Mills Corporation**  
Quality Control Department  
BTMC Bhaban  
7-9, Kawranbazar, Dhaka-1215.

Ref. No.24.03.0000.104.27.112.18-32

Dated: 17-07-2018

To,  
Trade Exchange  
Tanbazar Narayanganj.

Subject: Test Report of 05(Five) No Yarn Sample.

**TEST RESULTS OF YARN**

Sl. No.	Nominal Count	ACTUAL			USTER RESULT			
		Count	C.S.P	T.P.I	U%	Thin places/ 1000 m.	Thick places/ 1000 m.	Neps/ 1000 m.
01.	Bobbin no- 46	Max: 92.57	-	-	-	-	-	-
		Min: 86.40	-	-				
		Avg: 88.45	-	-				
02.	Bobbin no- 51	Max: 86.40	-	-	-	-	-	-
		Min: 79.02	-	-				
		Avg: 82.83	-	-				
03.	Bobbin no- 53	Max: 86.40	-	-	-	-	-	-
		Min: 85.26	-	-				
		Avg : 86.00	-	-				
04.	Bobbin no- 49	Max: 86.40	-	-	-	-	-	-
		Min: 79.02	-	-				
		Avg: 82.14	-	-				
05	Bobbin no-56	Max: 95.29	-	-	-	-	-	-
		Min: 92.57	-	-				
		Avg: 93.91	-	-				
		Max:						
		Min:						
		Avg:						
		Max:						
		Min:						
		Avg:						

*Wen MS*  
29.09.18  
Asstt. Quality control officer

*Jahab*  
29.09.18  
Manager(Production)

*Ambar*  
29/09/18  
General Manager(Tech)